
 
 

 

 

 

 

 

 

 



1 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

Contents 
CHAPTER ONE ................................................................................................................................ 3 

WATER SUPPLY ENGINEERING ............................................................................................... 3 

1. Introduction .................................................................................................................................. 3 

2. Sustainable Development ............................................................................................................ 3 
[...]
rate of discharge to an optimum value and then decreases. The flow rate at peak efficiency is 

determined by pump design and the rotational speed of the impeller. 

 

 

 

 

 

 

 



50 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

 Effects of speed and diameter of impeller on centrifugal pump 

The rotational speed of an impeller affects the operating characteristics of the pump. Equations below 

give the relationship of pump discharge, head and power output with rotational speed: 

𝑄1

𝜔1
=  

𝑄2

𝜔2
     ,     

𝐻1

𝐻2
=  

𝜔1
2

𝜔2
2     ,   

𝑃1

𝑃2
=  

𝜔1
3

𝜔2
3  

Where 

𝜔1, 𝜔2: rotational speed of the pump conditions, rpm 

Q1, Q2: discharge corresponding 𝜔1, 𝜔2 

H1, H2: total dynamic head corresponding 𝜔1, 𝜔2 

P: Pump Power or Water Power’ 

 

Equations below give the relationship of pump discharge, head and power output with impeller 

diameter: 

𝑄1

𝑄2
=  

𝐷1

𝐷2
      ,       

𝐻1

𝐻2
=  

𝐷1
2

𝐷2
2       ,    

𝑃1

𝑃2
=  

𝐷1
3

𝐷2
3 

 

Example: 

 Determine the water power, pump power and motor load for a pump system designed to deliver 1.89 

m3/min (500gpm) against a total system head of 50m (164ft). Assume the efficiency of both pump 

and motor is 80%. 

Solution: 

𝑃𝑤 = 𝛾 × 𝑄 × 𝐻 = 9.81 * 1.89 * 50 = 927kW 

𝑃 =
𝑃𝑤

η
 =  

927

0.8
= 1159𝑘𝑊  

 

 

Note: - The efficiency of pumps Ranges from as little as 40 prevent to as 90 percent depending upon 

the pump design, the fluid Pumped and nicety with which pump and application are matched. 

 

 



51 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

Example: 

 A Centrifugal pump operates at a speed of 1150 rpm and discharge of 2.3 m3/min against a head of 

120kpa. The power required is 5.5 kw compute: 

1-The efficiency of the pump? 

2-The discharge head and power if the pump speed was changed to 1750 rpm? 

Solution: 

1) 𝑃𝑤 = 𝛾 × 𝑄 × 𝐻 = 9.81 * 2.3 * 
120

9.81
 = 276kW 

η =
𝑃𝑤

P
=  

276
5.5

 ≈ 50 % 

2) 𝑄 ∝  𝜔            ∴  𝑄1  ∝  𝜔1         ,     𝑄2  ∝  𝜔2                

𝑄1

𝜔1
=  

𝑄2

𝜔2
      ∴  

2.3

𝑄2
=  

1150

1750
          ∴  𝑄2 = 3.5 m3/min 

𝐻 ∝  𝜔2     
𝐻1

𝐻2
=  

𝜔1
2

𝜔2
2             

12.23

𝐻2
=  (

1150

1750
)

2
→→  𝐻2 = 28.31𝑚  

𝐻 ∝  𝜔3          
𝑃1

𝑃2
=  

𝜔1
3

𝜔2
3

                
5.5
𝑃2

= (
1150
1750

)

3

→→ 𝑃2 = 19.4𝑘𝑊 

3.3.2 Net positive suction head (NPSH) 

   It is the force available to drive the flow into the pump. Two values of 

NPSH are important in pump selection, these are NPSH available (NPSHav) 

and NPSH required (NPSHreq).  

NPSHav. is the absolute pressure at the suction port (inlet) of the pump. NPSHav is a function of the 

system. NPSHav. is a function of everything in the system on the suction side of the pump up to the 

suction nozzle of the pump. This includes the pressure on the surface of the liquid 

in the supply tank (habs), the difference between the liquid level and the centerline 

of the pump suction nozzle (hs), the line losses, velocity head (hl), and vapor 

pressure (hvp).  

NPSHreq is the minimum pressure required at the suction port (inlet) of the pump to keep the pump 

from cavitating. NPSHreq is based on everything from the pump suction nozzle to the point in the 

pump where the pressure starts to increase. This includes the entrance losses and the friction 



52 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

losses or pressure drops getting into the pumping elements. NPSHreq is a function of the pump design 

and varies with flow, speed and pump details. NPSHav. is calculated from: 

NPSHav = habs − hs − hl − hvp   

 

habs: Absolute pressure on the surface of the water in the suction reservoir (usually  

       atmospheric pressure), m or Kpa 

hs: Suction head at the pump suction. It is positive under flooded suction condition and 

negative under suction lift condition. m or Kpa 

hl: Head loss due to friction, entrance, valve, etc, m or Kpa 

hvp: Vapor pressure of fluid at the operating temperature, m or Kpa.  

§§Vapor pressure is the pressure required to boil a liquid at a given temperature. 

 

Absolute (atmospheric) pressure can be calculated from the following equations: 

habs = hb − 3.5 (Kpa) 

habs = hb − 0.357 (m) 

Table (3.1) altitude-barometer pressure & temperature-vapor pressure 

 

 



53 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

Example: 

what is the maximum permissible difference in elevation between the water surface in intake 

structure and the pump under the following condition: - 

altitude = 1000m 

Max. water temp. = 25 º C 

Intake pipe diameter = 150mm 

Flow = 2m3/min 

Minor losses v2/2g, (k=1) 

NPSH (required) = 40 kpa 

Solution: 

From altitude-barometer pressure table, for 1000m altitude, the barometer  pressure is 90.16kPa. 

From temperature-vapor pressure table, for 25 º C , the vapor pressure is 3.2kPa. 

For losses, calculate the velocity 𝑣 =  
𝑄

𝐴
=  

2

60×(0.15)2×𝜋
 = 1.88m/sec 

Then losses =  
𝑣2

2𝑔
 = 0.18m ------ 0.18* 9.81 =  1.77kPa 

NPSHav = habs − hs − hl − hvp    

         40 = (90.16 – 3.5) − hs −  −                →→  ℎ𝑠 = 41.69𝑘𝑃𝑎 = 4.25𝑚 

 

3.3.3 Pumping stations 

In general, pumping station can be classified as wet-pit or dry-pit. These classifications are based  

on the location of the pumps relative to the wet well or dry pit: 

Wet-Pit Stations - In the wet-pit station, the pumps are submerged in a wet well 

involving the use of submersible pumps. The submersible pumps handle storm 

water very well and they allow for convenient maintenance in wet-pit stations 

because of easy pump removal. Submersible pumps are available in large sizes and 

should be considered for use in all station designs. Figure (3.12 a) 

Dry-Pit Stations - Dry pit stations consist of two separate elements: the storage box 

or wet well and the dry well. Storm water is stored in the wet well, which is 

connected to the dry well by horizontal suction piping. Dry-pit stations are more 

expensive than the wet-pit stations. At dry-pit stations, centrifugal pumps are 

usually used. The main advantage of the dry-pit station is the availability of a dry 



54 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

area for personnel to perform routine and emergency pump and pipe maintenance. 

Figure (3.12 b) 

 

 

Fig (3.12) Types of pumping stations. 

Design consideration for pump stations: 

1) Location: the location of pump stations has an important bearing on the pressure maintained in 

the distribution system. 

2) Architecture: the building should be adequate in size and have space for placing additional units 

as needed. It should be fireproof, pleasing in appearance, and have well-kept grounds. Its architecture  

can and should be in harmony with surroundings. 

3) Capacity and operation: the pumps must have sufficient capacity to care for peak load, and the 

designer and operator must furnish and the pumping plant may operate 8-12 hours. 



55 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

4. Conventional Water Treatment 

Water treatment is said to be conventional if the water source is river which is the most preferable 

water source. The flowsheet of a conventional treatment plant is shown in Figure 4.1. 

 

 

Fig.4.1 Typical water treatment process flow diagram employing coagulation (chemical mixing) 

with conventional treatment, direct filtration, or contact filtration. 

4.1Coagulation Unit 

Many impurities in water and wastewater are present as colloidal solids which will not readily settle.  

Their removal can, however, often be achieved by promoting agglomeration of such particles by 

flocculation, with or without the use of a coagulant followed by sedimentation or flotation. 

4.1.1 Colloidal suspensions 

Sedimentation can be used to remove suspended particles down to a size of about  50 µm  depending  

on  their  density,  but  smaller  particles  have  very  low  settling  velocities  so  that  removal  by  

sedimentation  is  not  feasible. Table (3.2) gives calculated settling velocities for particles with 

relative density 2.65 in water at 10 ºC. It can be seen that in practical terms the smaller particles have 

virtually nonexistent settling velocities.  If these colloidal particles can be persuaded to agglomerate, 

they may eventually increase in size to such a point that removal by sedimentation becomes possible.   



56 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

Table (3.2) Settling velocities for discrete particles of relative density 2.65 in water at 10~ 

 

➢ Coagulation has been defined as the addition of a chemical to a colloidal dispersion that result in 

particle destabilization by the reduction in forces that tend to keep the particles apart. Coagulation 

involves the reduction of surface charges and the formation of complex hydrous oxides that form 

flocculent suspensions. 

➢ Collisions between particles can be improved by gentle agitation, the process of flocculation, which may 

be sufficient to produce settleable solids from a high concentration of colloidal particles.  With low 

concentrations of colloids, a coagulant is added to produce bulky floc particles which enmesh the colloidal 

solids. 

Coagulants 

In water treatment plants, chemical coagulation is usually accomplished by the addition of metallic 

salts (Coagulants),  common chemical used in coagulation include alum (alum sulfate) AL2(SO)3.14.3 H2O 

or 18 H2O, Ferrous sulfate Fe2(SO4)3 sodium aluminates, ferrous sulfate Fe SO4 and lime Ca (OH)2. 

Alum is used (mostly) for water containing appreciable amoral of organic matter. Coagulant such as 

alum and iron salt reacts with alkalinity of water, and hydrolysis in it, e.g., alum reacts to form 

aluminum hydroxide floc, a gelatinous precipitate. 

𝐴𝑙3+ + 3𝐻2𝑂 → 𝐴𝑙(𝑂𝐻)3 + 3𝐻+ 

§§ The optimal dose will vary depending upon many factors such as, coagulant type, salt 

concentration, pH, temperature, nature of the colloids, size of turbidity particles, mixing and alum 

concentration. The latter two factors can be easily adjusted to an optimal condition in the design stage.  

 

 

 



57 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

4.1.2 Rapid Mixing 

§§ The function of rapid mixing is to ensure a homogeneous coagulation caused by a completely 

uniform dispersion of the coagulant throughout the raw water. The intent is for the coagulant to make 

contact with maximum number of colloidal particles before hydrolysis and adsorption or bridging 

action take place. the essential features of good mixing device as to produce (1) Adequate turbulence                         

(2) Adequate mixing, and (3) Rapid dispersion of chemicals. 

§§ The mixing has to be rapid because the hydrolysis of the coagulant is almost instantaneous (within 

a few seconds). The destabilization of colloids also takes very little time. Many techniques are used 

to provide rapid mixing for the dispersed of chemical in water. Basically, there are two groups:            

(1) Hydraulic Rapid Mixing, channels or chambers with baffles producing turbulent flow conditions 

(2) Mechanical Rapid Mixing, the power required for agitation of the water is imported by impellers, 

propellers or turbines. Generally, mechanical rapid mixers are more suitable for large water treatment 

plants than hydraulic ones. 

 

     

               Mechanical Mixing                                                       Hydraulic mixing 

Figure (4.2) Mechanical and Hydraulic mixing 

 Treatment of water by coagulation involves - 

(1) Determination of optimum dose of coagulant by jar test. 

(2) Determination of power input for the flocculator.  



58 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

 A mechanically agitated rapid mixer utilizes a mechanical mixer with an impeller or 

propeller to create turbulence in the mixing chamber. Examples of impellers and 

propellers used in water treatment are shown in figure (4.3). 

Figure (4.3) Types of impeller 

 

 

 

 



59 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

4.1.3Coagulant Dosage and Jar Test 

    The jar test is a common laboratory procedure used to determine the optimum operating conditions 

for water or wastewater treatment. This method allows adjustments in pH, variations in coagulant or 

polymer dose, alternating mixing speeds, or testing of different coagulant or polymer types, on a 

small scale in order to predict the functioning of a large-scale treatment operation. 

    In the class jar test to determine optimum coagulant dose will be carried out, it is important to 

determine the optimum dose to avoid charge reversal and resuspension colloids. Optimum coagulant 

dose is considered as the amount of coagulant which produces water with lowest turbidity with 

economics considerations. The procedure for carrying out the test is explained in the lab manual in 

details. The most important aspects to note are: 

• The time for floc formation, 

• The floc size, 

• Its settling characteristics, 

• The percent turbidity and color removed, and 

• The final pH of the coagulated and settled water. 

• The chemical dosage determined from the procedure gives an estimate of the dosage required for 

the treatment plant. 

  

Jar Test apparatus and the expected results 

 

 

 

 

 

 



60 
4th Stage Lectures – Sanitary and Environmental Engineering (CE4329) 

 

Civil Engineering Dep. – University Of Anbar          Dr. Yasir Al-Ani& Dr.Ahmed R. Rajab 

4.1.4 Rapid Mixing Tank Design 

Rapid mix unit is usually composed of circular or rectangular tanks. The unit design includes 

determination of tanks number, dimensions and power of mixing devices. 

Detention time (D.T), sec. 

D.T is the time required for a small amount of water to pass through a tank at a given flow rate. 

Mathematically, detention time is given by the following formula: 

D.T. = 
V

Q
 ………..(1) 

Where:             t = detention time, sec         V = water volume, m3       Q = water flowrate, m3/sec 

The Velocity Gradient (G), sec-1 

G is a measurement of the intensity of mixing in the tank. The velocity gradient determines how much 

the water is agitated in the tank, and also determines how much energy is used to operate the flash 

mixer. 

Traditionally, in water treatment plants, the degree of agitation in a mixing unit is measured by 

velocity gradient.  The value of velocity gradient is given by: 

𝐺 = √(
𝑃

𝜇𝑉
)  ………..(2) 

Where: 

P: Power input in (Watt) 

𝜇: Dynamic viscosity (N.S/m2)  

V: Volume of water (m3) 

 

For turbulent conditions, power requirements can be completed from the mathematical relationship 

below:  

P = K ρ N3 D5 

Where: 

P: Power consumption, (Watt) 

K: factor demands on the number of blades in the propeller 

ρ: Mass density of the fluid to be mixed, (kg/m3) 

D: Diameter of the propeller, (m) 